
 

DISSERTATION 

 

SOIL DEGRADATION AND WATER SCARCITY: THE IMPORTANCE OF SOIL 

ORGANIC MATTER AND REUSE OF NON-TRADITIONAL WATER SOURCES WITHIN 

AGRICULTURAL SYSTEMS 

 

Submitted by 

Sean Stokes 

Department of Soil & Crop Sciences 

 

In partial fulfillment of the requirements 

For the Degree of Doctor of Philosophy 

Colorado State University 

Fort Collins, Colorado 

Summer 2023  

 

Doctoral Committee: 
 

Advisor: Thomas Borch 
 
Pankaj Trivedi 
Jim Ippolito 
Steve Fonte 



 

 

 

 

 

 

 

 

 

 

 

 

 

Copyright by Sean Stokes 2023 

All Rights Reserved



 

 

ii 

ABSTRACT 
 

 

 

SOIL DEGRADATION AND WATER SCARCITY: THE IMPORTANCE OF SOIL 

ORGANIC MATTER AND REUSE OF NON-TRADITIONAL WATER SOURCES WITHIN 
[...]
by these toxic residues.75,76 In the past, agricultural drainage from the west side of the San Joaquin 

Valley was stored in the Kesterson Reservoir, now part of the San Luis National Wildlife Refuge. 

However, the toxic levels of Se in the drainage water caused embryotic deformities in aquatic birds 

and environmental harm, so the reservoir was closed to incoming drainage waters.51,77,78 The main 

constituents of concern for reuse for irrigation in this region are TDS, salts, Se, B, and Cl, which 

can be present in excess amounts affecting crop health and safety.46 

 

3.2.1. Current Tile Drainage Reuse and Management Systems 

Currently, the reuse of saline drainage is very limited due to the presence of potentially 

toxic salts and the relatively low cost of fresh irrigation water (average off-farm irrigation water 



 

 

95 

cost in the U.S. is $0.034/m3 or $42.37/acre-ft).4 Agricultural drainage produced in the San 

Joaquin Valley can have TDS levels ranging from 5,000 to 20,000 mg/L.79 For reference, waters 

with a TDS range of 1,000 to 10,000 mg/L are categorized as brackish, and waters with a TDS 

range of 10,000 to 100,000 mg/L are denoted as highly saline.80 Saline drainage water can be 

discharged into the ocean in coastal areas, but this can lower water quality and cause 

eutrophication.46 In addition, ocean disposal of saline drainage water is not a feasible option for 

inland locations. In the California region, salinity restricts the direct reuse of tile drainage as studies 

have shown that irrigating crops with saline water can lower crop yields and reduce soil microbial 

diversity.81,82 

Current practices of reusing saline drainage include blending, cyclic, and sequential reuse. 

Blending involves mixing high-quality water with saline drainage, requiring a large amount of 

freshwater. Depending on the salinity of the drainage water, blending to a level that would not 

affect crop yield or soil health may not be economically feasible.82 Alternatively, the cyclic 

strategy uses two water sources that can be rotated or used separately over the seasons for different 

crops. With this practice, high-quality water is used to irrigate crops until germination, and the 

source water is switched to saline drainage when crops have a higher salt tolerance.83 Finally, 

sequential reuse entails reducing drainage volumes by applying it in series to increasingly salt-

tolerant crops (e.g., salt- tolerant grasses, trees, and halophytic plants). Integrated on-farm drainage 

management (IFDM) includes the practice of sequential reuse and captures the final concentrated 

drainage for disposal into an evaporation basin or solar evaporator.84,85 In 1995, Red Rock Ranch, 

on the west side of the San Joaquin Valley, implemented an IFDM system that proved to be an 

effective, although temporary, disposal method until a more sustainable solution is developed.84 

Figure 4.5 shows an example of an IFDM system layout.86 



 

 

96 

Evaporation basins are commonly implemented for saline drainage disposal. However, the 

construction of these basins comes at the expense of reducing growing areas. It has previously 

been suggested that in the Central Valley (consisting of the Sacramento Valley and the San Joaquin 

Valley), approximately 10% of the total drainage area would need to be dedicated to evaporation 

ponds to effectively manage tile drainage on a farm, but this suggestion can change based on 

irrigation practices and farm management.84 In Central California, more than 2,900 ha (7,166 

acres) of land is devoted for evaporation basins for the disposal of agricultural drainage waters.87  

 

 

Figure 4.5 - Integrated on-farm drainage management (IFDM) combines sequential reuse with the disposal 

of concentrated tile drainage into an evaporation pond or solar evaporator. 

This approach raises concerns related to Se toxicity to waterfowl and other species attracted to 

water bodies.87,88 Although the management price may be higher than evaporation basins, solar 

evaporators can reduce the risk to wildlife as the concentrated saline drainage water is distributed 



 

 

97 

on the surface of the evaporator at a rate that prevents ponding.51 For example, at the Red Rock 

Ranch, using more efficient irrigation strategies and IFDM led to only 6% (reduced from the 

recommended 10% without IFDM) of the project area to be employed for reuse and evaporation.84 

Implementing IFDM on farms using tile drainage systems could reduce the amount of land 

currently being used for saline drainage disposal, resulting in more land for high-value, salt- 

sensitive crops. 

In addition to strategies related to the reuse and disposal of saline drainage, passive 

treatment (i.e., constructed wetlands) is another option to remove nutrients, Se, B, salts, and other 

constituents of concern from agricultural drainage. The performance of constructed wetlands 

depends on plant type, microorganisms, geometry, hydraulics, substrate, and water temperature 

and quality.89 The primary challenge with using constructed wetlands to treat Se-laden water is the 

Se bioaccumulation in sediments and plant materials, enhancing its transfer into the food chain.90 

Agricultural water discharged from the western San Joaquin Valley can contain toxic Se amounts, 

with concentrations frequently ranging from 0.14 to 1.4 mg/L of Se in some regions.91 However, 

there is limited data on constructed wetlands that can consistently reduce the Se levels in 

agricultural drainage to below the U.S. Environmental Protection Agency (EPA) water quality 

criteria of 0.005 mg/L.92 Salt-tolerant plants in constructed wetlands have the potential to remove 

various constituents of agricultural drainage (e.g., Se, B, and sodium)93 but may not be able to 

achieve concentrations that are suitable for long-term use for irrigation (e.g., 0.02 mg/L Se; 0.75 

mg/L B).92,94 Future research will need to focus on improving the efficiency of constructed 

wetlands and other passive treatment options for the treatment of saline drainage. 

 



 

 

98 

3.2.2. Potential Treatment and Reuse of Agricultural Drainage Water  

The potential use of agricultural drainage as a water source for irrigation throughout the 

California Central Valley is currently constrained due to the presence of toxic constituents in the 

tile drainage, which requires blending with high-quality water or treatment.84 The current 

management strategies for the disposal of saline drainage (e.g., evaporation ponds, sequential 

reuse) are becoming unsustainable due to the accumulation of toxic constituents, including Se, B, 

and salt.90 There are concerns that as receiving water quality decreases, discharge standards will 

become more restrictive, resulting in the need for more widespread reuse strategies and treatment 

technologies.86 Membrane desalination processes can be employed to reduce salinity of tile 

drainage, but these technologies have high costs associated with the energy requirements and the 

additional need for the disposal of large volumes of brine. Concerning nutrient and Se removal, 

potential treatment options include ion exchange, distillation, chemical reduction, algal−bacterial 

selenium removal (ABSR), volatilization, electrochemical processes, adsorption, and biological 

precipitation.95,96 Identifying and optimizing the best available technologies to treat saline 

agricultural drainage can help supplement traditional irrigation water sources and reduce 

environmental impacts. 

 

3.2.3. Advanced Treatment Case Study: San Luis Demonstration Plant, California 

The San Luis Demonstration Treatment Plant (SLDTP), located in the Panoche Drainage 

District in California’s Central Valley (Fresno County), was designed to demonstrate the large-

scale treatment of saline agricultural drainage.97 Due to the demonstration nature and pilot scale 

of this treatment plant, the treated water was not directly reused for irrigation purposes. The 



 

 

99 

SLDTP was operated by the U.S. Bureau of Reclamation for three years (from January 2016 to 

December 2018) to test the feasibility of removing toxic constituents (i.e., salts and Se) present in 

this region’s agricultural drainage. This case study does not represent the current common, 

widespread practices for the reuse of saline agricultural drainage, but it was selected to demonstrate 

one option of advanced treatment technologies to desalinate agricultural drainage in California. 

The SLDTP treated 1090 m3/d (288,000 gallons per day) of second-pass agricultural drainage, a 

lower quality, higher salinity raw water than first-pass agricultural drainage.98 To our knowledge, 

in addition to the SLDTP, there are only two other large-scale established agricultural drainage 

water treatment facilities: the Yuma Desalting Plant (YDP)99,100 in Arizona and the Al 

Mahsamma Agricultural Drainage Treatment, Recycling, and Reuse Plant in Egypt.101 

 

3.2.3.1. Treatment Technologies 

The SLDTP main treatment train includes a two-stage anoxic bioreactor process (i.e., the 

ABMet bioreactor that consists of a biofilm, an activated carbon bed filter, and a nutrient feed, i.e., 

carbon source, to maintain the biomass)102 for the removal of nutrients and Se, ultrafiltration (UF), 

and reverse osmosis (RO).103 In this treatment train, seawater reverse osmosis (SWRO) and 

brackish water reverse osmosis (BWRO) processes were placed in parallel as shown in Figure 4.6. 

The Se-laden waste from the ABMet bioreactor was treated further in a clarifier and filter press. 

The dewatered Se solids were sent for disposal, and the filtrate from the filter press was sent back 

to the feed tanks. The RO brine (i.e., concentrate) was not treated, but it was blended with the 

treated effluent (i.e., permeate) and discharged into a trench drain. 

 



 

 

100 

3.2.3.2. Water Quality 

The water qualities of the raw influent tile drainage, permeate from the BWRO and SWRO 

processes in the SLDTP, and end-use requirements for long- and short-term irrigation are  

 

Figure 4.6 - Simplified process flow diagram for the San Luis Demonstration Plant (SLDTP). Pretreatment 

focuses on the removal of Se, whereas principal treatment is focused on salt removal. SWRO, seawater 

reverse osmosis; BWRO, brackish water reverse osmosis 

 

summarized in Table S1. Se, B, and TDS concentrations in the raw tile drainage are at toxic levels 

for plants and animals, reinforcing the need for treatment before reuse for irrigation. Even after 

treatment, boron levels were higher than the recommended levels for irrigation water. While some 

crops have high salt tolerance, the TDS levels in the untreated drainage water ranged between 

9,400 and 15,400 mg/L, which makes the water severely hazardous necessitating treatment before 

reuse for irrigation.104 

 

 



 

 

101 

3.2.3.3. Case Study Results 

The SLDTP was analyzed in WaterTAP3 41 using parameters and data from the pilot runs 

(treatment capacity of 45 m3/h, average influent TDS of 12,400 mg/L, and water recovery of 

61%).103 Assumptions used for this analysis are described in the Supporting Information (see Text 

S4.2). Table S4.2 summarizes the financial and operational data modeled within WaterTAP3.41 

On the basis of the WaterTAP3 model, the estimated LCOW using the treatment train in the 

SLDTP is $1.73/m3 (Figure 4.7). The small scale of this case study, the location, and the land cost 

can affect capital cost estimations within the WaterTAP3 model.41 As a result, the cost of treated 

water is significantly higher than the average off-farm water cost in California, $0.06/m3 

($67.97/acre-ft),4 but during periods of drought, bids for freshwater may be significantly higher.105 

At full-scale, the direct cost of treating the water is expected to be lower, but the overall cost of 

transportation and treatment might negate the cost savings due to higher conveyance costs.59 In 

addition, it is important to note that the LCOW estimated using the WaterTAP3 simulation does 

not consider the costs associated with the transportation of the treated water and brine treatment 

or disposal. 



 

 

102 

 

Figure 4.5 - Levelized cost of water (LCOW) for the San Luis Demonstration Treatment Plant (SLDTP) 

treatment train at different capacities. 

 

The main cost driver is capital costs, accounting for about 58% of the total water costs (Figure 

S4a). A cost breakdown of the LCOW contribution by process area is shown in Figure S4a. Based 

on the WaterTAP3 estimates, the principal treatment process (consisting of UF and RO) account 

for 57% of the LCOW and 76.7% of the energy intensity (Figure S4.5). Due to the significant 

contribution to the LCOW, advancements that lower the cost of the principal treatment processes 

are needed (i.e., use of renewable energy, optimization of treatment processes, and valorization of 

treatment byproducts) (Section 4.2). 

 

3.2.3.4. Scenario Analysis 

Based on the literature review and WaterTAP3 analysis, the cost of treating saline drainage 

is highly impacted by the salinity of the inlet water and the scale of the treatment facility. An 



 

 

103 

analysis was done to estimate the LCOW and water recovery for a range of TDS concentrations 

common in the second-pass agricultural drainage entering the SLDTP (Figure S4.6). As expected, 

agricultural drainage salinity is a key cost driver for principal treatment. For lower salinity 

agricultural drainage (e.g., minimum SLDTP influent TDS of 9,400 mg/L), a higher water 

recovery can be achieved, producing a larger volume of treated water available for reuse as 

irrigation water. Alternatively, implementing sequential reuse before treating the drainage would 

increase the inlet salinity but reduce the volume of drainage requiring treatment. 

To determine the impact of treatment capacity on the LCOW, WaterTAP3 was used to 

analyze a scenario for agricultural drainage treatment in Fresno County. On the basis of irrigation 

volumes, area of tile-drained farmland, and irrigation consumptive use volumes, it is estimated 

that 22,600 m3/d (5.9 MGD) of tile drainage are potentially available for capture and treatment in 

Fresno County.1,2 Scaling up the SLDTP treatment train to treat 6800 m3/d (1.5 MGD) (treatment 

of about 30% of available tile drainage) would reduce the average LCOW to $1.60/m3. Increasing 

the treatment capacity to 11,300 m3/d (3 MGD) (treatment of about 50% of available tile drainage) 

and 19,200 m3/d (5 MGD) (treatment of about 85% of available tile drainage) would result in very 

similar estimated LCOW of $1.58/m3 and $1.56/m3, respectively (Figure 4.7). The LCOW only 

considered the cost of treatment without accounting for the conveyance cost. Larger scale systems 

would require large distribution systems (i.e., piping and pumping), potentially offsetting some of 

the treatment cost savings. While the high LCOW can seem like a barrier to prevent the 

implementation of treatment of saline drainage water, it is important to also consider how treatment 

could reduce the environmental damage caused by untreated highly saline wastewater. To 

determine the exact cost savings, a comprehensive life cycle analysis (LCA) would need to be 

conducted. However, the benefits of producing additional irrigation water, slowing the salinization 



 

 

104 

of productive agricultural land, and meeting increasingly stringent water discharge requirements 

could outweigh the high LCOW of treating saline agricultural drainage, especially if government 

incentives are implemented. 

 

4. IMPLICATIONS AND PERSPECTIVES 

4.1. Limitations  

The wider implementation of the SLDTP treatment train, or a similar treatment approach 

for saline tile drainage, is limited by its high cost and lack of safe and cost-effective brine disposal 